
 

 
 
 

 
Water and Wastewater System 

Master Plan Update 
FINAL 

 



Table of Contents 
City of Las Cruces 

Water and Wastewater System Master Plan Update 
 

A i 
 
Table of Contents  

Contents 

Introduction 
1.1 Purpose and Organization of Master Plan............................................................1-1 
1.2 Existing Planning Documents.................................................................................1-2 
1.3 Planning Area............................................................................................................1-3 
1.4 Planning Horizon .....................................................................................................1-4 
[...]
TC1 Central Zone 1

TTSA Telshor A
TLVA Loma Vista A
TJ1 North Jornada
TJ2 South Jornada
TSP Spruce
TUG Upper Griggs
TMI Missouri
TAG Airport Ground
TAE Airport Elevated
TWM West Mesa

Booster
ID Booster Name

BLV Loma Vista
BJ1 North Jornada
BJ2 South Jornada
BUG Upper Griggs
BMI Missouri
BTS Telshor
BAP Airport
BWM West Mesa





A  4-1 
\\Elpsvr1\Common\LCW-WWMP\Report\Final Draft 9-19-08\Presented FD\MP\FD Section 4\Section 4-final draft.doc  Final Draft 

Section 4  
Existing Wastewater System 
 
4.0 Existing Wastewater System Facilities 
This section describes the wastewater service area, key features of the existing 
collection and treatment facilities, and the current per capita wastewater flow rate.  

The conveyance system collects untreated wastewater effluent from residential, 
institutional, commercial, and industrial sources through a system of service, 
collection, and interceptor pipelines. Where gravity flow is not possible, lift stations 
and forcemains are required to pump the wastewater to the treatment facilities or to 
locations where gravity flow is possible.  Wastewater received at the treatment 
facilities undergoes a series of physical and biological processes to meet regulatory 
requirements prior to being discharged to the Rio Grande. 

4.1 Wastewater System Service Area 
The City of Las Cruces presently serves most areas within the City limits with 
wastewater collection and treatment as shown in Figure 4-1, where only interceptor 
lines are shown.  Those who are not served by the City’s wastewater system rely on 
individual and group septic tanks. In addition to treating Las Cruces wastewater, the 
City treats wastewater from areas receiving water service from Doña Ana Mutual 
Domestic Water Consumers Association, Moongate Water Company, Jornada Water 
Company, the Town of Mesilla, San Pablo, and New Mexico State University.  

The City currently operates two separate sewer collection systems within the City 
limits as presented in Figure 4-1.  The main system collects wastewater flow from the 
east side of the Rio Grande to the farthest eastern edge of and north and south to the 
City limits.  A smaller system, located within the West Mesa Industrial Park collects 
wastewater from the Industrial Park tenants on the south side of I-10.  The wastewater 
produced on the west side of the Rio Grande, between the river and the Industrial 
Park, is typically treated by on-site systems. Figures 4-2 and 4-3 show a schematic of 
the existing interceptors and lift stations in the City’s main sewer collection system.     

The City estimates that within the city limits, 1,880 parcels with single family 
residences may be on septic systems in addition to another 44 parcels containing 216 
mobile home units. The majority of septic systems that are currently in use within the 
city limits are located in City Council District 5 in the northern and northeastern 
reaches of the City followed by City Council District 2 near the southern boundary. 
More detailed information may be found in the Septic Tank Identification and 
Prioritization Plan (April 2007) in Appendix A. 



Section 4  
Existing Wastewater System 

 

A 4-2 
\\Elpsvr1\Common\LCW-WWMP\Report\Final Draft 9-19-08\Presented FD\MP\FD Section 4\Section 4-final draft.doc 

4.2 Collection System 
For the purpose of this Update, the wastewater collection system is comprised of the 
infrastructure required to convey raw wastewater effluent to the wastewater 
treatment facility. This infrastructure includes interceptors and lift stations.  Smaller 
diameter gravity pipes (less than 10 inches in diameter or individual service and 
collector lines) are not included in this Update. The conditions of the existing 
collection system including pipelines, manholes and lift stations are generally good. 
Rainfall-driven inflow/infiltration is very low due to the arid climate.     

4.2.1 Pipelines 
Pipelines are the primary component of the wastewater collection system to transport 
wastewater by gravity to the treatment facility. This Update generally defines 
interceptors as sewers with a diameter of 15-inches or greater.   Therefore, smaller 
diameter sewers are only considered if they are critical to system operation. Figure 4-2 
shows the sewer interceptor system and lift stations with pipelines 8 inches and 
greater. 

The existing city collection system is comprised of approximately 450 miles of pipes. 
Thirty-nine (39) miles of them are interceptors with a diameter of 15-inches or greater. 
Except for the West Mesa Industrial Park wastewater system, these interceptors 
receive flow from throughout the service area and convey the flow in a westerly 
direction to the main Jacob A. Hands Wastewater Treatment Facility (JAHWWTF).  
The West Mesa Industrial Park Wastewater Treatment Facility (WMIP) is a separate 
system that receives flows from West Mesa Industrial Park tenants through one 
central interceptor located in Crawford Blvd. 

Table 4-1 summarizes data on the existing Las Cruces gravity collection system 
included in the model based on the City’s GIS database. For cases when a pipeline 
installation date was missing, it was assumed the pipeline was installed after 1975. 
Table 4-1 shows that approximately one-third of the total pipes, equal to or greater 
than 10 inches, are less than 20 years old and that greater than three-fourths are less 
than 30 years old. The majority of the pipes shown in Table 4-1 are constructed of 
vitrified clay pipe (VCP) and polyvinyl chloride pipe (PVC) with the VCP being more 
common in sewers with diameters less than 15 inches. Other pipeline materials in this 
system include cast iron, ductile iron, and reinforced concrete.  

 
 
 
 
 
 
 
 
 



Section 4  
Existing Wastewater System 

 

A 4-3 
\\Elpsvr1\Common\LCW-WWMP\Report\Final Draft 9-19-08\Presented FD\MP\FD Section 4\Section 4-final draft.doc 

 
Table 4-1  Las Cruces Existing Major Sewer Pipelines 

Pipeline 

Diameter Pipeline Age (feet installed) 

(in) 1996-2006 1986-1995 1976-1985 
1975 and 

Older Total Feet 

10 17,392 16,596 45,440 22,244 101,672 

12 5,486 18,829 70,062 24,226 118,603 

14   7,579     7,579 

15 6,740 25,899 37,396 29,410 99,445 

18 17,884 4,247 2,211 1,661 26,003 

21 1,524   16,184 3,047 20,755 

24 2,512 436 1,409 2,388 6,745 

30 32 5,980 9,873 78 15,963 

33     5,167 325 5,492 

36 117   4,145 7,714 11,976 

42 1,165 7,217 4,130 8,234 20,745 

Estimated sewer pipeline greater than 40 years old 99,327    
 
Typical design life of sewer pipeline is 40 years at which time those lines should be 
identified, surveyed for condition to determine if repair or replacement is needed.  
This is a continual process in which pipelines are identified and included in either the 
maintenance program or appropriate CIP program.  Per City staff’s recent survey, no 
pipelines have been recommended to be included in this Update’s CIP program. 
 
4.2.2 Lift Stations 
Lift stations are used in the Las Cruces interceptor system to pump wastewater 
through the associated force mains from locations where gravity flow is not possible 
to locations downstream where gravity flow may occur. 

Lift stations are designed to operate efficiently under average daily flow conditions 
with the capacity to reliably convey peak hourly flows. These operating requirements 
must be met for current conditions with capacity allowances also provided for 
meeting future conditions at the end of the planning period. 

Figure 4-2 presents a map of the existing wastewater system. Figure 4-3 presents a 
schematic diagram of the existing interceptor system.  

Table 4-2 below provides a summary of the available information furnished by the 
Utilities Department staff for the 12 existing lift stations.  
 
 
 
 



Section 4  
Existing Wastewater System 

 

A 4-4 
\\Elpsvr1\Common\LCW-WWMP\Report\Final Draft 9-19-08\Presented FD\MP\FD Section 4\Section 4-final draft.doc 

Table 4-2  Existing Lift Stations 

Station Name Year 
Built 

Year 
Rehabilitated 

Pumps 
(HP) 

Capacity 
(gpm) 

Boutz 1988  2 @ 214 
1 @ 35 

2100 
900 

Brown  1998 2 @ 5 323 
Carver (Rios Encantados) 1999  2 @ 5 111 
Chisholm 2003  2 @ 3 160 
Frenger 1991  2 @ 20 950 
Mesilla Park  1996 2 @ 10 300 
Sandhill 2005  2 @ 45 1000 
Shadow Run  2000 2 @ 5 90 
Tortugas 1991  2 @ 5 240 
University 1978 2008 2 @ 20 800 
Inspiration 2008   750 
Sanctuary 2008   300 
 
4.3 Existing Wastewater Treatment Facilities 
The City currently has two operational wastewater treatment facilities, the Jacob A. 
Hands Wastewater Treatment Facility and the West Mesa Industrial Park Wastewater 
Treatment Facility. The East Mesa Water Reclamation Facility is scheduled to be 
completed and begin operation by spring of 2009.   

4.3.1 Jacob A. Hands Wastewater Treatment Facility 
The Jacob A. Hands Wastewater Treatment Facility is located on the east bank of the 
Rio Grande north of Interstate 10. The facility treats all wastewater collected east of 
the Rio Grande and discharges it to the river.  

The facility capacity is 13.5 mgd which is expected to be sufficient for an additional 15 
years. The plant is designed to produce an effluent containing < 30 milligrams per 
liter (mg/l) of both biochemical oxygen demand (BOD) and total suspended solids 
(TSS). The facility's solid waste is composted on site and distributed to the public with 
excess may be sent to the land-fill. 

A new facility was built in the mid-1980 and converted the older existing process into 
an activated sludge process. Design and partial implementation of more recent 
upgrades started during 2007 and is ongoing. Portions of the upgrades are being 
installed as required by flow volume growth and regulatory requirements. 

The facility’s treatment processes include screening, grit removal, primary 
clarification, plastic media trickling filters, de-nitrifying basins, short detention 
aeration basins, secondary clarification, chlorination, and dechlorination. Primary 
clarification and centrifuge thickened sludges are anaerobically digested. Digester gas 
fuels a co-generation plant that supplies a portion of the power used at the facility. 
The treated wastewater from this facility is not used for irrigation.  

Current NPDES Permit 
Section 402 of the Clean Water Act (CWA) requires all point source discharges of 
pollutants to waters of the United States (including lakes, rivers, wetlands, etc.) to be 



Section 4  
Existing Wastewater System 

 

A 4-5 
\\Elpsvr1\Common\LCW-WWMP\Report\Final Draft 9-19-08\Presented FD\MP\FD Section 4\Section 4-final draft.doc 

authorized under a National Pollutant Discharge Elimination System (NPDES) 
permit.  NPDES permits issued for point sources must contain provisions by the State 
or the USEPA for the discharge to meet water quality-based and technology-based 
requirements of Section 301 of the CWA.  Water quality-based standards are designed 
to protect specific water bodies, and technology-based standards are designed to 
assure a minimum level of control for a particular class of discharge, no matter where 
that discharge takes place.  

The NPDES permit under which the Jacob A. Hands Wastewater Treatment Facility 
currently operates under became effective on September 1, 2004 and expires on 
August 31, 2009. Table 4-3 presents the current NPDES permit requirements. 

Table 4-3 Jacob A. Hands WWTF NPDES Permit Requirements 
Parameter 30-Day Average 7-Day Average 
Biochemical Demand (5-day), mg/l 30 45 
Total Suspended Solids, mg/l 30 45 
Fecal Coliform Bacteria (Colonies/100 ml) 200 400 
Whole Effluent Lethality 22% minimum 22% minimum 

 
Wastewater effluent is required to be dechlorinated. After dechlorination, and prior to 
final disposal, the effluent is to contain no measurable total residual chlorine at any 
time. This facility is in full compliance with all existing NPDES and New Mexico 
Environmental Department (NMED) permits. 

4.3.2 West Mesa Industrial Park Wastewater Treatment Facility 
The West Mesa Industrial Park Wastewater Treatment Facility was completed in 2000 
to provide treatment to the tenants located in the West Mesa Industrial Park west of 
the city on Interstate 10. The facility is currently operating below its design capacity of 
0.40 mgd and is not scheduled for expansion or modification. The collection system is 
in good condition and there are no force mains or lift stations.  An expansion of the 
collection system is currently underway and will increase the flows received by this 
facility. 

4.3.3 East Mesa Water Reclamation Facility 
The City of Las Cruces began construction of the East Mesa Water Reclamation 
Facility on the east mesa in April 2008.  This facility will treat wastewater to produce 
high quality irrigation water for use on golf courses, parks and other landscaped 
areas. The intent of this project is to conserve potable water by reusing treated 
wastewater for irrigation. 

The facility is intended to collect wastewater from existing interceptors serving the 
east mesa area, specifically High Range and Sonoma Ranch areas. It will also collect 
flows from new development in the area east of the facility. 

The proposed collection system for the reclamation facility will collect a portion of the 
existing east mesa wastewater northeast of Lohman Blvd. The flows will be 



Section 4  
Existing Wastewater System 

 

A 4-6 
\\Elpsvr1\Common\LCW-WWMP\Report\Final Draft 9-19-08\Presented FD\MP\FD Section 4\Section 4-final draft.doc 

intercepted and collected at the lowest point on the existing east mesa collection 
system before it crosses under the dam and I-25. This crossing point occurs near the 
south eastern base of the dam at the low point in the system and also allows for the 
collection of wastewater from new and future east mesa subdivisions.  

The East Mesa Water Reclamation Facility is currently planned for an initial capacity 
of 1.0 mgd. Expansion will be determined by flow volume growth. Expansion 
planning should begin when the facility reaches 75% of initial capacity.  

East mesa development that occurs after installation of the reclamation facility may tie 
into the existing collection system or new lines that are installed as the service area 
grows. Proximity to the new facility will reduce the size, depth and cost of the new 
sewer lines that would otherwise be needed to reach the Jacob A. Hands Wastewater 
Treatment Facility and will also delay the need for additional crossings of I-25 and the 
dam to accommodate future growth. 

4.4 Current per Capita Wastewater Contribution Rates 
The estimated 2005 Las Cruces population was 82,611 (see Section 2). The City of Las 
Cruces estimates 1880 parcels with single family residences and another 216 mobile 
home units are located within the Las Cruces sewer service area that are not sewered 
and rely on septic tanks for wastewater disposal. Assuming 2.46 persons per parcel 
and mobile home unit per the 40-Year Water Development Plan (October 2007) results 
in an estimated population of 5,156 that live within the city limits but who are not 
sewered. Deducting the estimated number of non sewered population results in a 
revised 2005 population of 77,455 connected to the City’s wastewater collection 
system.   

In Table 4-4 below, average daily and peak day monthly wastewater flow data and 
corresponding per capita wastewater contributions for the year 2005 are summarized. 

Table 4-4  2005 Wastewater Flow Data 
Average Day Flows Peak Day Flows 

Month 
(mgd) (gpcd) (mgd) (gpcd) 

Peak Day/ Average 
Day Ratio 

January 7.18 92.7 7.80 100.7 1.09 
February 7.40 95.5 8.10 104.6 1.10 
March 7.11 91.8 7.70 99.4 1.08 
April 7.25 93.6 7.80 100.7 1.08 
May 7.23 93.3 7.90 102.0 1.09 
June 7.48 96.6 8.20 105.9 1.10 
July 7.79 100.6 8.20 105.9 1.05 
August 8.20 105.9 9.10 117.5 1.11 
September 7.95 102.6 8.80 113.6 1.11 
October 7.80 100.7 8.70 112.3 1.12 
November 7.51 97.0 8.30 107.2 1.11 
December 7.22 93.2 8.70 112.3 1.20 